

TEST REPORT

No.: AJFTS25009200R08_EN

Date: Jan 29, 2026

Page 1 of 3

CHEUNG KEE CANVAS LTD

G/F, 352, RECLAMATION STREET, KOWLOON, HONG KONG.

Sample Description : PVC TARPAULIN
Item No. : CK 2007 (GREY)
Supplier : FACTORY: HUBEI JINLONG NEW MATERIALS CO., LTD
ADDRESS: NO. 2 SOUTH YINGBIN AVENUE ZENGDU DISTRICT.
SUIZHOU, HUBEI PROVINCE

The above sample(s) data and information was / were submitted and identified on behalf of the client. SGS is not responsible for the authenticity, integrity and results of the data and information and / or the validity of the conclusion arising therefrom. Results apply to the sample as received.

SGS Ref. No. : SDHL2512023701HI
Sample Receiving Date : Dec 31, 2025
Testing Period : Dec 31, 2025 to Jan 13, 2026
Test Required : BS 5867-2:2008 Fabrics for curtains, drapes and window blinds – Part 2: Flammability requirements – Specification, 6.3 Type “B” performance requirements.
Test result(s) : See attached sheet
Conclusion : The tested sample “after the cleansing” **meets** the type “B” performance requirements of BS 5867-2:2008.

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd Anji Branch


Echo Li
Approved signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Conducted

The test was conducted accordance with BS 5867-2:2008 Fabrics for curtains, drapes and window blinds – Part 2: Flammability requirements – Specification, 6.3 Type “B” performance requirements and test method is based on BS EN ISO 15025: 2002.

Test Specimen

| | |
|------------------|---------------------|
| Description | Fabric |
| Color | Grey |
| Area density | 297g/m ² |
| Size of specimen | 200 mm × 160 mm |

Conditioning

Cleansing procedure: 12 cycles of standard washing in accordance with BS EN ISO 10528.

Prior to testing, the specimens were conditioned for at least 24 h in an atmosphere having a temperature of (20±2) °C and a relative humidity of (65±5) %.

Test Result

After the cleansing

| The test method is BS EN ISO 15025:2002, Procedure “A” (surface ignition, flame application time 15 s) | Machine direction | | | Cross direction | | |
|---|-------------------|-----|-----|-----------------|-----|-----|
| | 1 | 2 | 3 | 1 | 2 | 3 |
| Whether a hole develops (Yes / No) | Yes | Yes | Yes | Yes | Yes | Yes |
| Lowest boundary of flame reached the vertical edge (Yes / No) | No | No | No | No | No | No |
| Lowest boundary of flame reached the top edge (Yes / No) | No | No | No | No | No | No |
| Hole reached the vertical edge (Yes / No) | No | No | No | No | No | No |
| Hole reached the top edge (Yes / No) | No | No | No | No | No | No |
| Flaming debris (Yes / No) | No | No | No | No | No | No |
| Duration of afterflame (s) | 0 | 0 | 0 | 1.2 | 0 | 0 |
| Duration of afterglow (s) | 0 | 0 | 0 | 0 | 0 | 0 |

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

AJFTS 177869

Criteria:

No part of any hole nor any part of the lowest boundary of any flame shall reach the top edge or either vertical edge of any specimen. If any part of any hole or any part of the lowest boundary of any flame, reaches the top edge or either vertical edge, or if there is any separation of any flaming debris droplets in the testing of one specimen, a further six specimens shall be tested. If all six new specimens comply with the above requirements, the fabric shall be deemed to conform to the requirements of type "B" of this British Standard.

Statement: This declaration of conformity is only based on the result of this laboratory activity, the impact of the uncertainty of the results was not included.

Photo Appendix:



SGS authenticate the photo on original report only

End of Report

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)93071443, or email: CN.Doccheck@sgs.com



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.